
STATE OF INDIANA 

OFFICIAL 
EXHIBITS 

INDIANA UTILITY REGULATORY COMMISSION 

PETITION OF THE TOWN OF GEORGETOWN, ) 
INDIANA FOR APPROVAL OF A REGULATORY ) 
ORDINANCE FOR SANITARY SEWAGE ) CAUSE NO. 45066 
SERVICE COVERING CERTAIN ) 
UNINCORPORATED AREAS OF FLOYD ) 
COUNTY, INDIANA ) 

AQUA INDIANA'S SUBMISSION OF SETTLEMENT TESTIMONY 

Intervenor Aqua Indiana, Inc., by counsel, hereby submits its settlement testimony in the 

foregoing Cause, consisting of the following: 

Intervenor's Exhibit 1, the Verified Settlement Testimony of Thomas M. Bruns, 

inclusive of Attachments A, B, C and D. 

1\13320085.1 

Respectfully submitted, 

Mark R. Alson (Atty. #27724-64) 
Ice Miller LLP 
One American Square, Suite 2900 
[...]
(OEA), and serve a copy of the Petition upon IDEM. The requirements for filing a Petition for Administrative Review are found in IC 
4-21.5-3-7, IC 13-15-6-1 and 315 IAC 1-3-2. A summary of the requirements of these laws is provided below. 

A Petition for Administrative Review must be filed with the Office of Environmental Adjudication (OEA) within fifteen (15) days of the 
issuance of this notice (eighteen (18) days if you received this notice by U.S. Mail), and a copy must be served upon IDEM. 
Addresses are: 

Director 
Office of Environmental Adjudication 
Indiana Government Center North 
100 North Senate Avenue - Room N103 
Indianapolis, Indiana 46204 

The Petition must contain the following information: 

Commissioner 
Indiana Department of Environmental Management 
Indiana Government Center North 
100 North Senate Avenue - Room 1301 
Indianapolis, Indiana 46204 

1. The name, address and telephone number of each petitioner. 
2. A description of each petitioner's interest in the Permit. 
3. A statement of facts demonstrating that each petitioner is: 

a. a person to whom the order is directed; 
b. aggrieved or adversely affected by the Permit; or 
c. entitled to administrative review under any law. 

4. The reasons for the request for administrative review. 
5. The particular legal issues proposed for review. 
6. The alleged environmental concerns or technical deficiencies of the Permit. 
7. The Permit terms and conditions that the petitioner believes would be appropriate and would comply with the law. 
8. The identity of any persons represented by the petitioner. 
9. The identity of the person against whom administrative review is sought. 
10. A copy of the Permit that is the basis of the petition. 
11. A statement identifying petitioner's attorney or other representative, if any. 

Failure to meet the requirements of the law with respect to a Petition for Administrative Review may result in a waiver of your right 
to seek administrative review of the Permit. Examples are: 

1. Failure to file a Petition by the applicable deadline; 
2. Failure to serve a copy of the Petition upon IDEM when it is filed; or 
3. Failure to include the information required by law. 

If you seek to have a Permit stayed during the Administrative Review, you may need to file a Petition for a Stay of Effectiveness. 
The specific requirements for such a Petition can be found in 315 IAC 1-3-2 and 315 IAC 1-3-2.1. 
Pursuant to IC 4-21.5-3-17, OEA will provide all parties with Notice of any pre-hearing conferences, preliminary hearings, 
hearings, stays, or orders disposing of the review of this action. If you are entitled to Notice under IC 4-21.5-3-5(b) and would like 
to obtain notices of any pre-hearing conferences, preliminary hearings, hearings, stays, or orders disposing of the review of this 
action without intervening in the proceeding you must submit a written request to OEA at the address above. 
If you have procedural or scheduling questions regarding your Petition for Administrative Review you may contact the Office of 
Environmental Adjudication at (317) 233-0850 or see OEA's website at http://www.in.gov/oea. 



IDEM INDIANA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT 
We Protect Hoosiers and Our Environment. 

100 N. Senate Avenue • Indianapolis, IN 46204 

(800) 451-6027 • (317) 232-8603 • www.idem.IN.gov 

Michael R. Pence 
Governor 

Thomas W. Easterly 
Commissioner 

VIA ELECTRONIC MAIL 

Mr. Thomas Bruns, President 
Aqua Indiana, Inc. 

March 4, 2015 

5750 Castle Creek Parkway North Drive, Suite 314 
Indianapolis, Indiana 46250 

Dear Mr. Bruns: 

Re: Final NPDES Permit No. IN0050181 
Chimneywood Wastewater Treatment Plant 
Floyd County 

Your application for a National Pollutant Discharge Elimination System (NPDES) permit has been 
processed in accordance with Sections 402 and 405 of the Federal Water Pollution Control Act as 
amended, (33 U.S.C. 1251, et seq.), and IDEM's permitting authority under IC 13-15. The 
enclosed NPDES permit covers your discharges to an unnamed tributary to Little Indian Creek. 
All discharges from this facility shall be consistent with the terms and conditions of this permit. 

One condition of your permit requires monthly reporting of several effluent parameters. Reporting 
is to be done on the Monthly Report of Operation (MRO) form. This form is available on the 
internet at the following web site: 

http://www.in.gov/idem/5104 .htm 

You should duplicate this form as needed for future reporting. 

Another condition which needs to be clearly understood concerns violation of the effluent 
limitations in the permit. Exceeding the limitations constitutes a violation of the permit and may 
bring criminal or civil penalties upon the permittee. (See Part II.A.1 and II.A.11 of this permit). It 
is very important that your office and treatment operator understand this part of the permit. 

An Equal Opportunity Employer 0 
A State that~ 

(!)Recycled Paper 



Mr. Thomas Bruns, President 
Page2 

Please note that this permit issuance can be appealed. An appeal must be filed under procedures 
outlined in IC 13-15-6, IC 4-21.5, and the enclosed public notice. The appeal must be initiated by 
you within 18 days from the date this letter is postmarked, by filing a request for an adjudicatory 
hearing with the Office of Environmental Adjudication (OBA), at the following address: 

Office of Environmental Adjudication 
Indiana Government Center North 
100 North Senate Avenue, Room 501 
Indianapolis, IN 46204 

Please send a copy of any such appeal to me at IDEM, Office of Water Quality-Mail Code 65-42, 
100 North Senate A venue, Indianapolis, Indiana 46204-2251. 

The permit should be read and studied. It requires certain action at specific times by you, the 
discharger, or your authorized representative. One copy of this permit is also being sent to your 
operator to be kept at the treatment facility. You may wish to call this permit to the attention of 
your consulting engineer and/or attorney. 

If you have any questions concerning your NPDES permit, please contact Jason House at 
317 /233-04 70. Questions concerning appeal procedures should be directed to the Office of 
Environmental Adjudication, at 317/232-8591. 

Enclosures 
cc: Charles Oakes, Certified Operator 

Sincerely, 

jl~ 
Paul Higginbotham, Chief 
Permits Branch 
Office of Water Quality 



Page 1 of27 
Permit No. IN0050181 

STATE OF INDIANA 

DEPARTMENT OF ENVIRONMENTAL MANAGEMENT 

AUTHORIZATION TO DISCHARGE UNDER THE 

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 

In compliance with the provisions of the Federal Water Pollution Control Act, as amended, (33 U.S.C. 1251 
et seq., the "Act"), Title 13 of the Indiana Code, and regulations adopted by the Water Pollution Control Board, 
the Indiana Department of Environmental Management (IDEM) is issuing this permit to 

AQUA INDIANA, INC. 

Hereinafter referred to as ''the permittee." The permittee owns and/or operates the Chimneywood Wastewater 
Treatment Plant, a minor semi-public wastewater treatment plant located% mile west of U.S. 150 and 'ii mile 
north of Old Vincennes Road Junction, in Floyds Knobs, Indiana, Floyd County. The permittee is hereby 
authorized to discharge from the outfalls identified in Part I of this permit to receiving waters consisting of an 
unnamed tributary to Little Indian Creek to Indian Creek in accordance with the effluent limitations, monitoring 
requirements, and other conditions set forth in the permit. This permit may be revoked for the nonpayment of 
applicable fees in accordance with IC 13-18-20. 

Effective Date: July l, 2015 

Expiration Date: _ _;:J'-"un=e=3-=-0'-'2""'0=2'-"0~------

In order to receive authorization to discharge beyond the date of expiration, the permittee shall submit such 
information and application forms as are required by the Indiana Department of Environmental Management. 
The application shall be submitted to IDEM at least 180 days prior to the expiration date of this permit, unless a 
later date is allowed by the Commissioner in accordance with 327 IAC 5-3-2 and Part II.A.4 of this permit. 

Issued March 4, 2015, for the Indiana Department of Environmental Management. 

/2P 
Paul Higginbotham, Chief 
Permits Branch 
Office of Water Quality 



Page 2 of27 
Permit No. IN0050181 

TREATMENT FACILITY DESCRIPTION 

The permittee currently operates a Class I, 0.0103 MGD extended aeration treatment facility consisting of an 
influent bar screen, a flow equalization tank, an aeration tank, a secondary clarifier, an effluent flow meter, 
chlorination/dechlorination facilities, and an aerobic digester. Final sludge is hauled off-site. 

The collection system is comprised of 100% separate sanitary sewers by design with no overflow or bypass 
points. 

PART I 

A. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

The permittee is authorized to discharge from the outfall listed below in accordance with the terms and 
conditions of this permit. The permittee shall take samples and measurements at a location representative of 
each discharge to determine whether the effluent limitations have been met. Refer to Part I.B of this permit 
for additional monitoring and reporting requirements. 

1. Beginning on the effective date of this permit, the permittee is authorized to discharge from Outfall 001, 
which is located at Latitude: 38° 19' 41" N, Longitude: 85° 54' 32" W. The discharge is subject to the 
following requirements: 

TABLE 1 

Quantity or Loading Quality or Concentration Monitoring Requirements 

Monthly Weekly Monthly Weekly Measurement Sample 
Parameter Average Average Units Average Average Units Freguency ~ 
Flow [1] Report ---- MGD ---- ---- ---- 5 X Weekly 24-Hr. Total 
CBOD 5 

Summer [2] 1.3 2.0 lbs/day 15[4] 23 mg/I Weekly Grab 
Winter [3] 2.1 3.4 lbs/day 25[4] 40 mg/I Weekly Grab 

TSS 
Summer [2] 1.5 2.3 lbs/day 18[4] 27 mg/I Weekly Grab 
Winter [3] 2.6 3.9 lbs/day 30[4] 45 mg/I Weekly Grab 

Ammonia-nitrogen 
Summer [2] 0.10 0.15 lbs/day 1.1 1.7 mg/I Weekly Grab 
Winter [3] 0.14 0.21 lbs/day 1.6 2.4 mg/I Weekly Grab 



Page 3 of27 
Permit No. IN0050181 

TABLE2 

Quality or Concentration Monitoring Requirements 

Daily Monthly Daily Measurement Sample 
Parameter Minimum Average Maximum Units Freguency ~ 
pH [5] 6.0 ---- 9.0 s.u. 2XWeekly Grab 
Dissolved Oxygen [6] 

Summer [2] 6.0 ........ ---- mg/l 2XWeekly 2 Grabs/24-Hrs. 
Winter [3] 5.0 ---- ---- mg/l 2 XWeekly 2 Grabs/24-Hrs. 

Total Residual Chlorine [7] 
Contact Tank [8] 
Final Effluent [9] 

E. coli [10] 

0.5 ---- Report mg/l 2 XWeekly Grab 
---- 0.01 0.02 mg/l 2X Weekly Grab 
---- 125 235 cfu/100 ml Weekly Grab 

[1] Effluent flow measurement is required per 327 IAC 5-2-13. The flow meter(s) 
shall be calibrated at least once every twelve months. 

[2] Summer limitations apply from May 1 through November 30 of each year. 

[3] Winter limitations apply from December 1 through April 30 of each year. 

[4] The monthly average percent removal shall not be less than 85%. The percent 
removal shall be calculated from a comparison of raw influent to final effluent 
sampling results. 

[5] If the permittee collects more than one grab sample on a given day for pH, the 
values shall not be averaged for reporting daily maximums or daily minimums. 
The permittee must report the individual minimum and the individual maximum 
pH value of any sample during the month on the Monthly Report of Operation 
forms. 

[6] The daily minimum concentration of dissolved oxygen in the effluent shall be 
reported as the arithmetic mean determined by summation of the two (2) daily 
grab sample results divided by the number of daily grab samples. These samples 
are to be collected over equal time intervals. 

[7] The effluent shall be disinfected on a continuous basis such that violations of the 
applicable bacteriological limitations (E. coli) do not occur from April 1 through 
October 31, annually. If the permittee uses chlorine for any reason, at any time 
including the period from November 1 through March 31, then the limits and 
monitoring requirements in Table 2 for Total Residual Chlorine (TRC) shall be in 
effect whenever chlorine is used. 

[8] The chlorine residual shall be maintained at a concentration not less than 0.5 mg/l 
as measured at the effluent end of the chlorine contact tank for the term of the 
permit. The daily maximum chlorine residual value at the chlorine contact tank 
shall also be reported. 



Page 4 of27 
Permit No. IN0050181 

[9] In accordance with 327 IAC 5-2-11.1 (f), compliance with this permit will be 
demonstrated if the measured effluent concentrations are less than the limit of 
quantitation (0.06 mg/I). If the measured effluent concentrations are above the 
water quality-based permit limitations and above the Limit of Detection (LOD) 
specified by the permit in any of three (3) consecutive analyses or any five (5) out 
of nine (9) analyses, the permittee is required to reevaluate its 
chlorination/dechlorination practices to make any necessary changes to assure 
compliance with the permit limitation for TRC. These records must be retained in 
accordance with the record retention requirements of Part I.B.8 of this permit. 

Effluent concentrations greater than or equal to the LOD but less than the Limit of 
Quantitation (LOQ), shall be reported on the discharge monitoring report forms as 
the measured value. A note must be included with the DMR indicating that the 
value is not quantifiable. Effluent concentrations less than the limit of detection 
shall be reported on the discharge monitoring report forms as less than the value 
of the limit of detection. For example, if a substance is not detected at a 
concentration of 0.01 mg/I, report the value as< 0.01 mg/I. At present, two 
methods are considered to be acceptable to IDEM, amperometric and DPD 
colorimetric methods, for chlorine concentrations at the level of 0.06 mg/I. 

Parameter 
Chlorine 

Case-Specific MDL 

LOD 
0.02 mg/I 

LOO 
0.06 mg/I 

The permittee may determine a case-specific Method Detection Level (MDL) 
using one of the analytical methods specified above, or any other test method 
which is approved by IDEM prior to use. The MDL shall be derived by the 
procedure specified for MDLs contained in 40 CFR Part 136, Appendix B, and 
the limit of quantitation shall be set equal to 3.18 times the MDL. Other methods 
may be used if first approved by the U.S. EPA and IDEM. 

[lO]The E. coli limitations and monitoring requirements apply from April I through 
October 31 annually. The monthly average E. coli value shall be calculated as a 
geometric mean. 

IDEM has specified the following methods as allowable for the detection and 
enumeration of Escherichia coli (E. coli): 

1. Coliscan MF® Method 
2. EPA Method 1603 Modified m-TEC agar 
3. mColi Blue-24® 
4. Colilert® MPN Method or Colilert-18® MPN Method 



Page 5 of27 
Permit No. IN0050181 

2. Minimum Narrative Limitations 

At all times the discharge from any and all point sources specified within this permit shall 
not cause receiving waters: 

a. including the mixing zone, to contain substances, materials, floating debris, oil, scum 
or other pollutants: 

(1) that will settle to form putrescent or otherwise objectionable deposits; 

(2) that are in amounts sufficient to be unsightly or deleterious; 

(3) that produce color, visible oil sheen, odor, or other conditions in such degree as to 
create a nuisance; 

( 4) which are in amounts sufficient to be acutely toxic to, or to otherwise severely 
injure or kill aquatic life, other animals, plants, or humans; 

(5) which are in concentrations or combinations that will cause or contribute to the 
growth of aquatic plants or algae to such a degree as to create a nuisance, be 
unsightly, or otherwise impair the designated uses. 

b. outside the mixing zone, to contain substances in concentrations which on the basis of 
available scientific data are believed to be sufficient to injure, be chronically toxic to, 
or be carcinogenic, mutagenic, or teratogenic to humans, animals, aquatic life, or 
[...]
(2) The authorization specifies either an individual or a position having responsibility 
for the overall operation of the regulated facility or activity, such as the position 
of plant manager, operator of a well or a well field, superintendent, or position of 
equivalent responsibility. (A duly authorized representative may thus be either a 
named individual or any individual occupying a named position.); and 

(3) The authorization is submitted to the Commissioner. 

c. Certification. Any person signing a document identified under paragraphs a and b of 
this section, shall make the following certification: 



Page 24 of27 
Permit No. IN0050181 

"I certify under penalty of law that this document and all attachments were prepared 
under my direction or supervision in accordance with a system designed to assure that 
qualified personnel properly gather and evaluate the information submitted. Based on 
my inquiry of the person or persons who manage the system, or those persons directly 
responsible for gathering the information, the information submitted is, to the best of 
my knowledge and belief, true, accurate, and complete. I am aware that there are 
significant penalties for submitting false information, including the possibility of fine 
and imprisonment for knowing violations." 

7. Availability of Reports 

Except for data determined to be confidential under 327 IAC 12.1, all reports prepared in 
accordance with the terms of this permit shall be available for public inspection at the 
offices of the Indiana Department of Environmental Management and the Regional 
Administrator. As required by the Clean Water Act, permit applications, permits, and 
effluent data shall not be considered confidential. 

8. Penalties for Falsification of Reports 

IC 13-30 and 327 IAC 5-2-8(14) provides that any person who knowingly makes any 
false statement, representation, or certification in any record or other document submitted 
or required to be maintained under this permit, including monitoring reports or reports of · 
compliance or noncompliance, shall, upon conviction, be punished by a fine of not more 
than $10,000 per violation, or by imprisonment for not more than 180 days per violation, 
or by both. 

9. . Progress Reports 

In accordance with 327 IAC 5-2-8(1 O)(A), reports of compliance or noncompliance with, 
or any progress reports on, interim and final requirements contained in any compliance 
schedule of this permit shall be submitted no later than fourteen (14) days following each 
schedule date. 

10. Advance Notice for Planned Changes 

In accordance with 327 IAC 5-2-8(10)(B), the permittee shall give advance notice to 
IDEM of any planned changes in the permitted facility, any activity, or other 
circumstances that the permittee has reason to believe may result in noncompliance with 
permit requirements. 

11. Additional Requirements for POTW s and/ or Treatment Works Treating Domestic 
Sewage 

a. All POTW s shall identify, in terms of character and volume of pollutants, any 
significant indirect discharges into the POTW which are subject to pretreatment 
standards under section 307(b) and 307 (c) of the CWA. 



Page 25 of27 
Permit No. IN0050181 

b. All POTWs must provide adequate notice to the Commissioner of the following: 

(1) Any new introduction of pollutants into the POTW from an indirect discharger 
that would be subject to section 301 or 306 of the CWA if it were directly 
discharging those pollutants. 

(2) Any substantial change in the volume or character of pollutants being introduced 
into that POTW by any source where such change would render the source 
subject to pretreatment standards under section 307(b) or 307(c) of the CWA or 
would result in a modified application of such standards. 

As used in this clause, "adequate notice" includes information on the quality and 
quantity of effluent introduced into the POTW, and any anticipated impact of the 
change on the quantity or quality of the effluent to be discharged from the POTW. 

c. This permit incorporates any conditions imposed in grants made by the U.S. EPA 
and/or IDEM to a POTW pursuant to Sections 201and204 of the Clean Water Act, 
that are reasonably necessary for the achievement of effluent limitations required by 
Section 301 of the Clean Water Act. 

d. This permit incorporates any requirements of Section 405 of the Clean Water Act 
governing the disposal of sewage sludge from POTW s or any other treatment works 
treating domestic sewage for any use for which rules have been established in 
accordance with any applicable rules. 

e. POTW s must develop and submit to the Commissioner a POTW pretreatment 
program when required by 40 CFR 403 and 327 IAC 5-19-1, in order to assure 
compliance by industrial users of the POTW with applicable pretreatment standards 
established under Sections 307(b) and 307(c) of the Clean Water Act. The 
pretreatment program shall meet the criteria of327 IAC 5-19-3 and, once approved, 
shall be incorporated into the POTW's NPDES permit. 

D. ADDRESSES 

1. Cashiers Office 

Indiana Department of Environmental Management 
Cashiers Office - Mail Code 5 0-1 OC 
100 N. Senate Avenue 
Indianapolis, Indiana 46204-2251 

The following correspondence shall be sent to the Cashiers Office: 

a. NPDES permit applications (new, renewal or modifications) with fee 

b. Construction permit applications with fee 



2. Municipal NPDES Permits Section 

Indiana Department of Environmental Management 
Office of Water Quality- Mail Code 65-42 
Municipal NPDES Permits Section 
100 N. Senate Avenue 
Indianapolis, Indiana 46204-2251 

Page 26 of27 
Permit No. IN0050181 

The following correspondence shall be sent to the Municipal NPDES Permits Section: 

a. Preliminary Effluent Limits request letters 

b. Comment letters pertaining to draft NPDES permits 

c. NPDES permit transfer of ownership requests 

d. NPDES permit termination requests 

e. Notifications of substantial changes to a treatment facility, including new industrial 
sources 

f. Combined Sewer Overflow (CSO) Operational Plans 

g. CSO Long Term Control Plans (LTCP) 

h. Stream Reach Characterization and Evaluation Reports (SRCER) 

3. Compliance Data Section 

Indiana Department of Environmental Management 
Office of Water Quality-Mail Code 65-42 
Compliance Data Section 
100 N. Senate Avenue 
Indianapolis, Indiana 46204-2251 

The following correspondence shall be sent to the Compliance Data Section: 

a. Discharge Monitoring Reports (DMRs) 

b. Monthly Reports of Operation (MROs) 

c. Monthly Monitoring Reports (MMRs) 

d. CSOMROs 

e. Gauging station and flow meter calibration documentation 



Page 27 of27 
Permit No. IN0050181 

f. Compliance schedule progress reports 

g. Completion of Construction notifications 

h. Whole Effluent Toxicity Testing reports 

i. Toxicity Reduction Evaluation (TRE) plans and progress reports 

J. Bypass/Overflow Reports 

k. Anticipated Bypass/Overflow Reports 

1. Streamlined Mercury Variance Annual Reports 

4. Pretreatment Group 

Indiana Department of Environmental Management 
Office of Water Quality-Mail Code 65-42 
Compliance Data Section - Pretreatment Group 
100 N. Senate A venue 
Indianapolis, Indiana 46204-2251 

The following correspondence shall be sent to the Pretreatment Group: 

a. Organic Pollutant Monitoring Reports 

b. Significant Industrial User (SIU) Quarterly Noncompliance Reports 

c. Pretreatment Program Annual Reports 

d. Sewer Use Ordinances 

e. Enforcement Response Plans (ERP) 

f. Sludge analytical results 



Briefing Memo 
December 2014 

Chimneywood Wastewater Treatment Plant 
Located located% mile west of U.S. 150 and Yz mile north of Old Vincennes Road Junction, in 
Floyds Knobs, Indiana, Floyd County 

Outfall Location Latitude: 
Longitude: 

NPDES Permit No. IN0050181 

Background 

38° 19' 4l"N 
85° 54' 32" w 

This is the proposed renewal of the NPDES permit for the Chimneywood Wastewater Treatment 
Plant which was issued on April 23, 2010, and has an expiration date of June 30, 2015. The 
permittee submitted an application for renewal which was received on December 17, 2014. The 
permittee currently operates a Class I, 0.0103 MGD extended aeration treatment facility consisting 
of an influent bar screen, a flow equalization tank, an aeration tank, a secondary clarifier, an effluent 
flow meter, chlorination/dechlorination facilities, and an aerobic digester. Final sludge is hauled off­
site. 

Collection System 

The collection system is comprised of 100% separate sanitary sewers by design with no overflow or 
bypass points. 

Spill Reporting Requirements 

Reporting requirements associated with the Spill Reporting, Containment, and Response 
requirements of 327 IAC 2-6.1 are included in Part 11.B.2.c. and Part 11.C.3. of the NPDES permit. 
Spills from the permitted facility meeting the definition of a spill under 
327 IAC 2-6.1-4(15), the applicability requirements of327 IAC 2-6.1-1, and the Reportable 
Spills requirements of 327 IAC 2-6.1-5 (other than those meeting an exclusion under 
327 IAC 2-6.1-3 or the criteria outlined below) are subject to the Reporting Responsibilities of 327 
IAC 2-6.1-7. 

It should be noted that the reporting requirements of 327 IAC 2-6.1 do not apply to those discharges 
or exceedences that are under the jurisdiction of an applicable permit when the substance in 
question is covered by the permit and death or acute injury or illness to animals or humans does not 
occur. In order for a discharge or exceedence to be under the jurisdiction of this NPDES permit, the 
substance in question (a) must have been discharged in the normal course of operation from an 
outfall listed in this permit, and (b) must have been discharged from an outfall for which the 
permittee has authorization to discharge that substance. 

1 



Solids Disposal 

The permittee is required to dispose of its sludge in accordance with 329 IAC 10, 327 IAC 6.1, or 
40 CFR Part 503. 

Receiving Stream 

The facility discharges to an unnamed tributary to Little Indian Creek to Indian Creek via Outfall 
001. The receiving water has a seven day, ten year low flow (Q7,10) of 0.0 cubic feet per second 
at the outfall location. The receiving stream is designated for full body contact recreational use 
and shall be capable of supporting a well-balanced warm water aquatic community in accordance 
with 327 IAC 2-1. 

Industrial Contributions 

There is no industrial flow to the wastewater treatment plant. This NPDES permit does not 
authorize the facility to accept industrial contributions until the permittee has provided the 
Indiana Department of Environmental Management with a characterization of the waste, 
including volume amounts, and this Office has determined whether effluent limitations are 
needed to ensure the State water quality standards are met in the receiving stream. 

Antidegradation 

327 IAC 2-1.3 outlines the state's Antidegradation Standards and Implementation Procedures. 
The Tier 1 antidegradation standard found in 327 IAC 2-l.3-3(a) applies to all surface waters of 
the state regardless of their existing water quality. Based on this standard, for all surface waters 
of the state, existing uses and the level of water quality necessary to protect existing uses shall be 
maintained and protected. IDEM implements the Tier 1 antidegradation standard by requiring 
NPDES permits to contain effluent limits and best management practices for regulated pollutants 
that ensure the narrative and numeric water quality criteria applicable to the designated use are 
achieved in the water and any designated use of the downstream water is maintained and 
protected. 

The Tier 2 antidegradation standard found in 327 IAC 2-l.3-3(b) applies to surface waters of the 
state where the existing quality for a parameter is better than the water quality criterion for that 
parameter established in 327 IAC 2-1-6. These surface waters are considered high quality for the 
parameter and this high quality shall be maintained and protected unless the commissioner finds 
that allowing a significant lowering of water quality is necessary and accommodates important 
social or economic development in the area in which the waters are located. IDEM implements 
the Tier 2 antidegradation standard for regulated pollutants with numeric water quality criteria 
quality adopted in or developed pursuant to 327 IAC 2-1 and utilizes the antidegradation 
implementation procedures in 327 IAC 2-1.3-5 and 2-1.3-6. 

2 



According to 327 IAC 2-1.3-l(b), the antidegradation implementation procedures in 327 IAC 2-
1.3-5 and 2-1.3-6 apply to a proposed new or increased loading of a regulated pollutant to surface 
waters of the state from a deliberate activity subject to the Clean Water Act, including a change 
in process or operation that will result in a significant lowering of water quality. 

The NPDES permit does not propose to establish a new or .increased loading of a regulated 
pollutant; therefore, the Antidegradation Implementation Procedures in 327 IAC 2-1.3-5 and 2-
1.3-6 do not apply to the permitted discharge. 

Effluent Limitations and Rationale 

The effluent limitations proposed herein are based on fudiana Water Quality Standards, NPDES 
regulations, and the Small Sanitary Discharger Rule in 327 IAC 5-10-5. These limits are in 
accordance with antibacksliding regulations specified in 327 IAC 5-2-10(1 l)(A). Monitoring 
frequencies are based upon facility size and type. 

The final effluent limitations to be limited and/or monitored include: Flow, Carbonaceous 
Biochemical Oxygen Demand (CBOD5), Total Suspended Solids (TSS), Ammonia-nitrogen 
(NH3-N), pH, Dissolved Oxygen (DO), Total Residual Chlorine (TRC), and Escherichia coli 
(E.coli). 

Final Effluent Limitations 

The summer monitoring period runs from May 1 through November 30 of each year and the 
winter monitoring period runs from December 1 through April 30 of each year. The disinfection 
season runs from April 1 through October 31 of each year. 

The mass limits for CBOD5, TSS, and ammonia-nitrogen are calculated by multiplying the 
average design flow (in MGD) by the corresponding concentration value and by 8.345. 

fufluent Monitoring 

The raw influent and the wastewater from intermediate unit treatment processes, as well as the 
final effluent shall be sampled and analyzed for the pollutants and operational parameters 
specified by the applicable Monthly Report of Operation Form, as appropriate, in accordance 
with 327 IAC 5-2-13 and Part l.B.2 of the permit. Except where the permit specifically states 
otherwise, the sample frequency for the raw influent and intermediate unit treatment process shall 
be at a minimum the same frequency as that for the final effluent. The measurement frequencies 
specified in each of the tables in Part I.A. are the minimum frequencies required by the permit. 

3 



Flow 

Flow is to be measured five (5) times weekly as a 24-hour total. Reporting of flow is required by 
327 IAC 5-2-13. 

CBODs 

CBOD5 is limited to 15 mg/1 (1.3 lbs/day) as a monthly average and 23 mg/l (2.0 lbs/day) as a 
weekly average during the summer monitoring period. During the winter monitoring period, , 
CBOD5 is limited to 25 mg/l (2.1 lbs/day) as a monthly average and 40 mg/l (3.4 lbs/day) as a 
weekly average. The permit requires a monthly average percent removal of not less than 85%. 
The percent removal is to be calculated from a comparison of raw influent to final effluent 
sampling results and is to be reported as a monthly average. 

Monitoring is to be conducted weekly by grab sampling. The CBOD5 concentration limitations 
included in this permit are set in accordance with 327 IAC 5-10-5, and are the same as the 
concentration limitations found in the facility's previous permit. The 85% removal requirement 
is included in accordance with 40 CFR 13 3 .102 and is a new requirement for this facility. 
